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Zhejiang J&A Testing Technology Co.. Lid. (hereinafter “the C ompany ") guarantees impartiality. independence and honesty

of the testing and is responsible for ihe testing results. The company keeps confidential all information of testing saniples

provided by the Principal and protests its ownership .
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The report is invalid if altered.

ABERTHA. HBAZT (S, KRG REATLEEKRENEMA SEX.
The test report will be deemed invalid without signatures (or stamps) of tlie reviewer and approver as well as without the red

inspection and testing stamp for exclusive u se.
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Any written disagreenient to this report shall be raised to the Company within 13 days afier receiving of the test report. For

mandatory tasks assigned by administrative depariments of the government. if the inspected company disagrees wiith the test

results of sampling. it should be conducted in accordance with the documents of the government administrative deparinent

and relevant national laws and regulations
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The Principal shall guarantee that samples received by the Company are npical, authentic and accurate. The test resulls

shown in this report are only applicable for subm iited samples.
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All pages of the report are integral parts of the report. The Company shall not be held legailv liable for any misunderstandi  ng

by using separate page(sjof the report or ather use of any part of the page.

FAAATBEEE, AESHRER T EEE. RBRIT. PREIUEMXED.
Without the Company s consent inwritten form. the report shall not be used for advertising. court evidence, arbitration and

other related activities.
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Except for the customer s special declaration and payment of sample management fee. all samples will not be reserved beyond

the period of validity specified by standard.
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A8 M 2023.5.22
IEE& LM/ BT et An
I % (%) 90
BB HE (m) 70
B A i =
FiHEA@R (M) 36.3168
maEg (°C) 132
. mAAEE (%) 11.3
£, | AR (m/s) 12.2
% SAE LA E (mYh) 1593727
= WFmAAE (mih) 931256
SAE (%) 17.2
) 571 B ol 4%
—23% % (ng TEQ/m?) 0.079
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ZEBREFAGAR MR EER
EAra A | AR sEdukHEsk o (DAO1S) Btk HC23103400301
Mk % —k AHEE 2. 2055m SRE 17. 2%
—EE A KRB (ps) BI R E(p) HdifRen) | Fi % EIKE(TEQ
ng/m? ng/m?3 ng/m3 I-TEF ng/m?3
% 2.3,7,8-TCDD N.D. 0.0013 0.002 x1 0.0013
f,é 1.2.3.7.8-PeCDD N.D. 0.0020 0.003 x0.5 0.001
:} 1.2.3.4,7.8-HxCDD 0.009 0.012 0.003 x0.1 0.0012
; 1,2.3.6,7.8-HxCDD 0.019 0.025 0.003 x0.1 0.0025
3j 1.2.3.7.8.9-HxCDD 0.022 0.029 0.003 x0.1 0.0029
;g_ 1,2,3.4.6.7.8-HpCDD 0.097 0.13 ~80.001 x0.01 0.0013
x OCDD 0.018 0.024 “ 0.8007 x0.001 0.000024
o ot
PCDDs & & 0.17 0.22 - 0.010
2.3.7.8-TCDF 0.061 0.080 E\gﬁ 6 x0.1 0.008
3 1,2.3.7.8-PeCDF 0.064 0.084 Q// 006 x0.05 0.0042
£ 2,3.4.7,8-PeCDF 0.065 0.086 7 0.006 0.5 0.043
fi 1.2.3.4.7.8-HXCDF 0.028 0.037 0.002 x0.1 0.0037
% 1,2,3,6.7.8-HxCDF 0.03 0.039 0.002 x0.1 0.0039
ji 1,2,3.7.8.9-HXxCDF 0.007 0.0092 0.003 x0.1 0.00092
"k 2.3.4.6.7.8-HxCDF 0.031 0.041 0.002 x0.1 0.0041
1.2.3.4.6.7.8-HpCDF 0.048 0.063 0.0007 x0.01 0.00063
1.2.3.4,7.8.9-HpCDF 0.009 0.012 0.001 x0.01 0.00012
OCDF N.D. 0.00046 0.0007 x0.001 0.00000046
PCDFs %% 0.34 0.45 - 4 0.069
—"23% % ¥ (PCDDs+PCDFs) 0.51 0.67 . 5 0.079
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kiR & 4% R Test Report End***
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